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 Continuous  Anti-infective  ampicillin 12000 mg/day (mL)

 Continuous  Anti-infective  ampicillin 6000 mg/day (mL)

 Continuous  Anti-infective  cloxacillin 10000mg/day (mL)

 Continuous  Anti-infective  cloxacillin 12000mg/day (mL)

 Continuous  Anti-infective  penicillin G 16 MU /day (mL)

 Continuous  Anti-infective  penicillin G 18 MU /day (mL)

 Continuous  Anti-infective  penicillin G 24 MU /day (mL)

 Continuous  Hydration  Dextr 5% & NaCl 0.9% (mL)

 Continuous  Hydration  Dextrose 5% in Water (mL)

 Continuous  Hydration  sodium chloride 0.45% (mL)

 Continuous  Hydration  sodium chloride 0.9% (mL)

 Intermittent  acyclovir  acyclovir 1000 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 1200 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 350 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 450 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 500 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 600 mg q8h (mL)
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 Intermittent  acyclovir  acyclovir 700 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 800 mg q8h (mL)

 Intermittent  acyclovir  acyclovir 900 mg q8h (mL)

 Intermittent  ampicillin  ampicillin 1000 mg q4h (mL)

 Intermittent  ampicillin  ampicillin 1000 mg q6h (mL)

 Intermittent  ampicillin  ampicillin 2000 mg q12h (mL)

 Intermittent  ampicillin  ampicillin 2000 mg q4h (mL)

 Intermittent  ampicillin  ampicillin 2000 mg q6h (mL)

 Intermittent  ampicillin  ampicillin 2000 mg q8h (mL)

 Intermittent  ampicillin  ampicillin 250 mg q8h (mL)

 Intermittent  ampicillin  ampicillin 2500 mg q8h (mL)

 Intermittent  ampicillin  ampicillin 270 mg q6h (mL)

 Intermittent  ampicillin  ampicillin 300 mg q6h (mL)

 Intermittent  ampicillin  ampicillin 3000 mg q6h (mL)

 Intermittent  ampicillin  ampicillin 500 mg q6h (mL)

 Intermittent  ceFAZolin  ceFAZolin 1000 mg q6h (mL)

 Intermittent  ceFAZolin  ceFAZolin 1000 mg q8h (mL)

 Intermittent  ceFAZolin  ceFAZolin 1000mg q12h (mL)

 Intermittent  ceFAZolin  ceFAZolin 1500 mg q8h (mL)

 Intermittent  ceFAZolin  ceFAZolin 2000 mg q6h (mL)

 Intermittent  ceFAZolin  ceFAZolin 2000 mg q8h (mL)

 Intermittent  ceFAZolin  ceFAZolin 2000mg q12h (mL)

 Intermittent  ceFAZolin  ceFAZolin 500 mg q6h (mL)

 Intermittent  ceFAZolin  ceFAZolin 500 mg q8h (mL)

 Intermittent  cefoTAXime  cefotaxime 1000 mg q8h (mL)

 Intermittent  cefoTAXime  cefotaxime 2000 mg q8h (mL)

 Intermittent  cefTAZidime  ceftazidime 1000mg q12 (mL)

 Intermittent  cefTAZidime  ceftazidime 1000mg q6h (mL)

 Intermittent  cefTAZidime  ceftazidime 1000mg q8h (mL)
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 Intermittent  cefTAZidime  ceftazidime 1500mg q8h (mL)

 Intermittent  cefTAZidime  ceftazidime 1800mg q8h (mL)

 Intermittent  cefTAZidime  ceftazidime 2000mg q12 (mL)

 Intermittent  cefTAZidime  ceftazidime 2000mg q8h (mL)

 Intermittent  cefTAZidime  ceftazidime 2500mg q8h (mL)

 Intermittent  cefTRIAXone  ceftriaxone 1000mg q12 (mL)

 Intermittent  cefTRIAXone  ceftriaxone 1000mg q24 (mL)

 Intermittent  cefTRIAXone  ceftriaxone 2000mg q12 (mL)

 Intermittent  cefTRIAXone  ceftriaxone 2000mg q24 (mL)

 Intermittent  cefUROXime  cefUROXime 1500mg q8 (mL)

 Intermittent  cefUROXime  cefUROXime 750 mg q8h (mL)

 Intermittent  clindamycin  clindamycin 300 mg q6h (mL)

 Intermittent  clindamycin  clindamycin 300 mg q8h (mL)

 Intermittent  clindamycin  clindamycin 600 mg q6h (mL)

 Intermittent  clindamycin  clindamycin 600 mg q8h (mL)

 Intermittent  clindamycin  clindamycin 900 mg q8h (mL)

 Intermittent  cloxacillin  cloxacillin 1000 mg q4h (mL)

 Intermittent  cloxacillin  cloxacillin 1000 mg q6h (mL)

 Intermittent  cloxacillin  cloxacillin 1250 mg q8h (mL)

 Intermittent  cloxacillin  cloxacillin 1500 mg q6h (mL)

 Intermittent  cloxacillin  cloxacillin 2000 mg q4h (mL)

 Intermittent  cloxacillin  cloxacillin 2000 mg q6h (mL)

 Intermittent  cloxacillin  cloxacillin 2000 mg q8h (mL)

 Intermittent  cloxacillin  cloxacillin 3000 mg q6h (mL)

 Intermittent  cloxacillin  cloxacillin 3000 mg q8h (mL)

 Intermittent  cloxacillin  cloxacillin 500 mg q6h (mL)

 Intermittent  cloxacillin  cloxacillin 750 mg q6h (mL)

 Intermittent  meropenem  meropenem 1000mg q6h (mL)

 Intermittent  meropenem  meropenem 1000mg q8h (mL)
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 Intermittent  meropenem  meropenem 2000mg q6h (mL)

 Intermittent  meropenem  meropenem 2000mg q8h (mL)

 Intermittent  meropenem  meropenem 250 mg q8h (mL)

 Intermittent  meropenem  meropenem 500 mg q6h (mL)

 Intermittent  meropenem  meropenem 500 mg q8h (mL)

 Intermittent  meropenem  meropenem 750 mg q8h (mL)

 Intermittent  penicillin G sodium  penicillin G 2 MU q4h (mL)

 Intermittent  penicillin G sodium  penicillin G 3 MU q4h (mL)

 Intermittent  penicillin G sodium  penicillin G 3 MU q6h (mL)

 Intermittent  penicillin G sodium  penicillin G 4 MU q4h (mL)

 Intermittent  penicillin G sodium  penicillin G 4 MU q6h (mL)

 Intermittent  penicillin G sodium  penicillin G 5 MU q4h (mL)

 Intermittent  penicillin G sodium  penicillin G 5 MU q6h (mL)

 Intermittent  piperacillin  piperacillin 1500 mg q8h (mL)

 Intermittent  piperacillin  piperacillin 3000 mg q6h (mL)

 Intermittent  piperacillin  piperacillin 3000 mg q8h (mL)

 Intermittent  piperacillin  piperacillin 3500 mg q6h (mL)

 Intermittent  piperacillin  piperacillin 4000 mg q6h (mL)

 Intermittent  piperacillin  piperacillin 4000 mg q8h (mL)

 Intermittent  pip-TAZO  pip-TAZO 2250 mg q6h (mL)

 Intermittent  pip-TAZO  pip-TAZO 2250 mg q8h (mL)

 Intermittent  pip-TAZO  pip-TAZO 3375 mg q12h (mL)

 Intermittent  pip-TAZO  pip-TAZO 3375 mg q6h (mL)

 Intermittent  pip-TAZO  pip-TAZO 3375 mg q8h (mL)

 Intermittent  pip-TAZO  pip-TAZO 4500 mg q6h (mL)

 Intermittent  pip-TAZO  pip-TAZO 4500 mg q8h (mL)

 Intermittent  sulfa-TRIM  sulfa-TRIM 12 mL q6h (mL)

 Intermittent  sulfa-TRIM  sulfa-TRIM 15 mL q8h (mL)

 Intermittent  sulfa-TRIM  sulfa-TRIM 20 mL q12h (mL)
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 Intermittent  vancomycin  vancomycin 1000 mg q6 (mL)

 Intermittent  vancomycin  vancomycin 1000 mg q8 (mL)

 Intermittent  vancomycin  vancomycin 1000mgq12 (mL)

 Intermittent  vancomycin  vancomycin 1000mgq24 (mL)

 Intermittent  vancomycin  vancomycin 1250 mg q8 (mL)

 Intermittent  vancomycin  vancomycin 1250mgq12 (mL)

 Intermittent  vancomycin  vancomycin 1250mgq24 (mL)

 Intermittent  vancomycin  vancomycin 1500 mg q8 (mL)

 Intermittent  vancomycin  vancomycin 1500mgq12 (mL)

 Intermittent  vancomycin  vancomycin 1500mgq24 (mL)

 Intermittent  vancomycin  vancomycin 1750mg q8 (mL)

 Intermittent  vancomycin  vancomycin 1750mgq12 (mL)

 Intermittent  vancomycin  vancomycin 1750mgq24 (mL)

 Intermittent  vancomycin  vancomycin 2000mgq12 (mL)

 Intermittent  vancomycin  vancomycin 2000mgq24 (mL)

 Intermittent  vancomycin  vancomycin 2250mgq12 (mL)

 Intermittent  vancomycin  vancomycin 2250mgq24 (mL)

 Intermittent  vancomycin  vancomycin 2500mgq24 (mL)

 Intermittent  vancomycin  vancomycin 500 mg q12 (mL)

 Intermittent  vancomycin  vancomycin 500 mg q24 (mL)

 Intermittent  vancomycin  vancomycin 500 mg q6h (mL)

 Intermittent  vancomycin  vancomycin 500 mg q8h (mL)

 Intermittent  vancomycin  vancomycin 750 mg q12 (mL)

 Intermittent  vancomycin  vancomycin 750 mg q24 (mL)

 Intermittent  vancomycin  vancomycin 750 mg q6h (mL)

 Intermittent  vancomycin  vancomycin 750 mg q8h (mL)

 Intermittent  vancomycin  vancomycin 825 mg q12 (mL)

 PCA  subcutaneous  dexamethasone 4 mg/mL

 PCA  subcutaneous  dexamethasone 10 mg/mL
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 PCA  subcutaneous  fentaNYL 50 mcg/mL

 PCA  subcutaneous  HYDROmorphone 2 mg/mL

 PCA  subcutaneous  HYDROmorphone 10 mg/mL

 PCA  subcutaneous  HYDROmorphone 20 mg/mL

 PCA  subcutaneous  HYDROmorphone 50 mg/mL

 PCA  subcutaneous  midazolam 5 mg/mL

 PCA  subcutaneous  morphine 2 mg/mL

 PCA  subcutaneous  morphine 10 mg/mL

 PCA  subcutaneous  morphine 15 mg/mL

 PCA  subcutaneous  morphine 20 mg/mL

 PCA  subcutaneous  morphine HP 50 mg/mL
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